BLUR BODY PANELS

®-@

updated 8.14.12

BLUR 150 BLUR 150
ITEM PART NAME ORANGE BLACK CINVRSy P L TRC AN  BLUR SS220i  WHITE
BLACK GRAY

1 HANDLE COVER UPPER M26130002R0 M2613000690 M26130007N0O M2613000710
2 WINDSHIELD M26210006B0 M?26210006B0 M26210007N0O M2621000710
3 FR FENDER M26320016B0 M26320016B0 M26320017N0 M2632001710
4 BODY COVER,LH M26253006B0 M26253006B0 M26253007N0 M2625300710
5 BODY COVER,RH M26255006B0 M26255006B0 M26255007N0 M2625500710
6 TURN SIGNAL FRONT ASSY,INNER COVER(LH) M26213006B0 M26213007R0 M26213007R0 M2621300710
7 TURN SIGNAL FRONT ASSY,INNER COVER(RH) M262A3006B0 M262A3007R0 M262A3007R0 M262A300710
8 LOWER COVER(LEFT) M26263006B0 M26263006B0 M26263017N00 M26263017100
9 LOWER COVER(RIGHT) M26265016B00 |M26265016B00 |M26265037N00 M26265037100
10 KEEL COVER,LH M26240112R0 M2624011690 M26240117R0 M?2624011710
11 KEEL COVER,RH M262D0112R0 M262D011690 M262D0117R0 M262D011710
12 AGAINST SUN PLATE M2613020000 M2613020000 M2613020000 M2613020000
13 WINSHIELD,OUTER COVER(BLACK) M2621010690 M2621010690 M2621010690 M2621010690
14 HANDLE COVER LOWER M2614001650 M2614001650 M26140026500 M26140026500
15 INNER COVER,FRT M262C0136500 |M262C0136500 |M262C0136500 M262C0136500
16 STEP FLOOR,LH M2624001650 M2624001650 M26240026500 M26240026500
17 STEP FLOOR,RH M262D001650 M262D001650 M262D0026500 M262D0026500
18 LEFT HANGER COVER M2624060650 M2624060650 M26240816505 M26240816505
19 RIGHT HANGER COVER M2624070650 M2624070650 M26240716505 M26240716505
20 LICENCE PLATE M2636001650 M2636001650 M26360026500 M26360026500
21 FUEL TANK COVER,FR. M26250116500 |M26250116500 |M26250126500 M26250126500
22 REAR FENDER M2634000650 M2634000650 C76340006500 C76340006500
23 RR LUGGAGE BRACKET M26760002R0 M2676000690 M26760007R0 M2676000710
* MIRROR LEFT NA NA NA BF61F0100000
* MIRROR RIGHT NA NA NA BF61F0200000
* MIRROR SET ONLY P2616000000 P2616000000 BF6160000002 NA




E1.

A

kLl
mg
<
)
=
<,
o
)

(FOX W/0 SAL 3YSTEMW)

FOR W/H SALI SYSTEM)

%



TABLE E1 CRANKCASE

NO. PART NO QTY _ [PART NAME
1 C70610000000S 1 CRANKCASE COMP_RH

2 E1061020000 1 BUSH, QUAKEPROOF

3 90190606500 1 HEXAGON FLANGE BOLT

4 90190605502 1 HEXAGON FLANGE BOLT

5 G1061070000 1 OILPLUG

6 93540801400 1 LOCK PIN

7 C70610400000 1 GASKET FOR CRANKCASE

8 93540801400 1 LOCK PIN

9 E1061020000 1 BUSH, QUAKEPROOF

10 C70620100000 1 CRANKCASE LEFT

11 90181201501 1 HEXAGON HEAD BOLT FLANGE

12 92141200006 1 WASHER

13 90190801202 1 HEXAGON FLANGE BOLT (M8*12L)
14 92140800001 1 WASHER (8*1.6T)

15 96510620407 1 DEEP GROOVE BALL BEARING

16 96510620200 1 BALL BEARING

17 96510620301 1 BALL BEARING

18 95572637600 1 OIL SEAL, TC TYPE

19 95572032601 1 OIL SEAL, TC TYPE(SD19.8)

20 82860100000 1 INTAKE VALVE ASSY

21 1286161000 1 GASKET SECOND AIR COVER

22 1286060000 1 COVER, SECOND AIR

23 1286220000 1 GASKET ,INTAKE TUBE(1)

24 72862000000 1 INTAKE TUBE COMP

25 90190603500 2 HEXAGON FLANGE BOLT(M6*35L)
26 90190601203 1 HEXANGON FLANGE BOLT(M6*1.0P*1
27 90170820500 2 STUD BOLT

28 90170819800 2 STUD BOLT

29 90190602700 2 HEXAGON FLANGE BOLT (M6*27L)
30 C706K0110000 1 CRANKCASE ASSY.RH/LH.




E2 EBE
LH SIDE COVER

iBe:0.130l

kit P GOt
EigaE:0.110]

TOTAL QUANTITY:Q.130

CEMR BEK OfL GUANTITY
PLEASE IKE ASSIGHED GIL:SA 140
|
DISPLACERENT GUANTITY:D10!




TABLE E2 LEFT SIDE COVER

NO. PART NO QTy PART NAME

1 C70630107700 1 LH SIDE COVER

2 C70630900000 1 SPONGE, FILTER

3 C70631506500 1 DIVERSION COVER ,LH. SIDE COVER
4 C70631406501 1 OUTSIDE COVER ,LH. SIDE COVER

5 C70630200000 1 GASKET, LH SIDE COVER

6 93540801400 2 LOCK PIN

7 90070601501 3 C-R TRUSS HD. MACHINE SCREW

8 90190604001 9 HEXAGON FLANGE BOLT (M6*40L)
9 C70631600000 3 OUTSIDE COVER WASHER,LH. SIDE COVER
10 C76031400001 1 NOTICE LABEL,GEAR OIL




SHIER | SHIERE
E3.CYLINDER HEAD,CYLINDER HEAD COVER

\




TABLE E3 CYLINDER HEAD ASSY.

NO. PART NO QTy PART NAME

1 C70710100001 1 CYLINDER HEAD

4 C70712000000 2 VALVE, EXHAUST

5 C70713000000 2 VALVE, INTAKE

6 C80710710000 1 GASKET,CYL. HEAD

7 93541001401 2 LOCK PIN (10*14)

8 90190610001 2 HEXAGON FLANGE BOLT (M6*100L)
9 90170802900 2 STUD BOLT

10 90170606300 2 STUD BOLT

11 C72613200000 1 GASKET, CARB. INSULATOR

12 C72613000000 1 INSULATOR COMP,CARB

14 95513300000 1 O-RING ( 33D*2D)

15 ES706020000 1 WIRE CLIP

16 C1071451000 2 SEAL, VALVE

17 C70711910000 1 TUBE CYL. COMP.,HEAD COVER
18 92040600000 2 HEXAGON FLANGE NUT (M6*1.0P)
19 F32220000001 1 SPARK PLUG

20 92431600002 2 WASHER

21 C70714100000 2 VALVE SPRING

22 C1071440000 2 RETAINER, VALVE SPRING

23 C1071430000 4 COTTER VALVE

24 C70730020000 1 CAMSHAFT ASSY.

25 C70720600000 1 SHAFT, EX ROCKER ARM

26 C70720200000 2 VALUE ROCKER ARM COM.

29 C70720500000 1 SHAFT, IN ROCKER ARM

30 93541001401 4 LOCK PIN (10*14)

31 C70724300000 1 CAMSHAFT HOLDER

32 92140800000 4 PLAIN WASHER

33 92060800002 4 HEXAGON FLANGE NUT




TABLE E3 CYLINDER HEAD ASSY.

34 C70711000000 1 CYL.HEAD COVER COMP.

35 C70711200000 1 GASKET, CYLINDER HEAD COVER

36 C70711310000 1 TUBE,BLEED

37 90150400800 4 CR TRUSS HD TAPPING SCREW(M4*8L)
38 C70711500000 1 PARTITION PLATE

39 C70711110001 1 COVER,CYLINDER HEAD




SETEA | b
E4.CYLINDER,PSITON ,CRANKSHAFT




TABLE E4 CYLINDER ,PISTON, CRANKSHAFT

NO. PART NO QTY PART NAME

1 C80665010000 1 CRANK SHAFT ASSY.

2 93530402500 2 WOODRUFF KEY

3 93560500600 1 PIN

4 C80660100000 1 CRANK SHAFT L.S.

5 C70621000000 1 ROLLER BEARING

6 C70611000000 1 ROLLER BEARING

7 C80661200000 1 CONNECTING ROD

8 C70661300000 1 TIMING SPROCKET

9 C70661400000 1 SPROCKET, OIL PUMP DRIVEN
10 C80670100000 1 PISTON

11 C70671500000 2 CLIP, PISTON PIN

12 C70671110000 1 PISTON PIN

13 C80673100000 1 PISTON RING (1)

14 C80673200000 1 PISTON RING (2)

15 C80674000000 1 OIL SCRAPER RING COMP

16 C80640100000 1 CYLINDER

17 C10724820000 1 GASKET, CHAIN ADJUSTER
18 C70725000000 1 CHAIN ADJUSTER ASSY

19 C70725600000 2 BOLT

20 95510900001 1 O RING

21 90190601604 2 HEXAGON FLANGE BOLT

22 C70641110000 1 GASKET,CYLINDER

23 93541001401 2 LOCK PIN (10*14)

24 C70724600000 1 CHAIN, CAMSHAFT

25 C70724400000 1 TENSIONER, TIMING CHAIN
26 C70724700000 1 GUIDE COMP, TIMING CHAIN
27 C1072490000 1 SCREW ASSY, TIMING CHAIN TENSIONER
28 95511500001 1 O RING

29 90190601207 1 HEXAGON FLANGE BOLT(M6*1.0P*12L)
30 92140600011 1 WASHER




FS  AohEirEE
RIGHT CRANKCASE COVER




TABLE E5 RIGHT SIDE CRANK CASE COVER

NO. PART NO QTy PART NAME

1 C80680100000 1 COVER CRANKCASE RH

2 C70680200000 1 GASKET RH. CRANKCASE COVER

3 95572030501 1 OILSEALTCTYPE

4 93540801400 2 LOCK PIN

5 X20681100003 1 GAUGE. OIL LEVEL

6 M22410300006 1 STARTED MOTOR LINE

7 95511800001 1 O-RING

8 90190603001 1 HEXAGON FLANGE BOLT (M6*30L)
9 90190603500 1 HEXAGON FLANGE BOLT(M6*35L)
10 90190612200 1 HEXAGON FLANGE BOLT (M6*122L)
11 90190611501 4 HEXAGON BOLT

12 90190612701 2 HEXAGON BOLT

13 1062180000 1 SCREEN ,OIL FILTER

14 C1062190000 1 COMPRESSION SPRING

15 95513100000 1 O RING

16 C1062240000 1 CAP, OIL FILTER

17 C1701270000 1 PLASTICS LOCK




11

EMS INJECTION SYSTEM

EMS ISR

e



TABLE E6 INJECTION SYSTEM

NO. PART NO QTY  |PART NAME
1 82630100000 1 THROTTLE BODY ASSY

2 09018806000 1 O RING

3 16148680000 1 THROTTLE POSITION SENSOR(TPS)
4 40004520003 1 ISC VALVE

5 09018196001 1 O-RING(ISC)

6 09019116000 1 O-RING(MAP)

7 16149060002 1 MAP SENSOR

8 ES706010000 1 cLIP

9 F32630400000 1 INSULATOR

10 09028046000 1 O-RING(ORANGE)

11 D30NADS60111 1 INJECTOR ASSY

12 91301PLC0003 1 O-RING(BLACK)

13 10749962100 1 CLIP, INJECTTOR

14 92040600000 2 HEXAGON FLANGE NUT (M6*1.0P)




E/ CVYT TRANSMISSION

13



TABLE E7 TRANSMISSION

NO. PART NO QTY _ |[PART NAME
1 C71230020000 1 FACE ASSY. DRIVEN

2 C71237020000 1 BELT PULLEY COMP., DRIVEN FACE
3 P1123410000 1 NUT

4 C71210600000 1 DRIVE FACE

5 C71234300000 3 SPRING, CLUTCH

6 C71210500000 1 BOSS DRIVER FACE

7 C71234500000 1 PRESSURE PLATE, CLUTCH

8 92180700000 3 RETAINING RING E TYPE

9 C71213100000 1 PAMP PLATE

10 C71235200000 1 SPG. DRIVEN FACE

11 C71235300000 1 COLLAR SEAT

12 95513700000 2 O TYPE TYPE

13 95593441400 2 OIL SEAL G TYPE

14 C1123250000 3 BUSH

15 C1123240000 3 PIN,GRIDE

16 C71232110000 1 BODY COMP., DRIVEN FACE
17 96520690200 1 DEEP GROOVE BALL BEAR ONE SEAL
18 92162800000 1 RETAINING RING C TYPE

19 C71231000000 1 DRIVEN FACE ASSY.

20 96550202900 1 NEEDLE BEARING

21 C71235100000 1 OUTER BODY COMP. CLUTCH
22 92041200002 1 HEXAGON FLANGE NUT

23 92141200015 1 PLANE WASHER

24 81220000000 1 V TYPE BELT

25 C71235100000 1 DRIVE FACE ASSY., MOVABLE
26 C71213200000 3 SLIDE PIECE

27 92141200015 1 PLANE WASHER

28 92041200002 1 HEXAGON FLANGE NUT

29 C71212000000 6 WEIGHT ROLLER COMP 14.5G
30 C71236010000 1 PLATE ASSY., DRIVE




ES

B\ R B

FAN COVER. GENERATOR

15



TABLE E8 GENERATOR

NO. PART NO QTy PART NAME

1 C82210010000 1 FLYWHEEL GENERATOR ASSY

2 F32210100001 1 FLYWHEEL

3 82210200000 1 STATOR COMP

4 90190603001 3 HEXAGON FLANGE BOLT (M6*30L)
5 90190501201 2 HEXAGON FLANGE BOLT (M5*12L)
7 92141200005 2 WASHER

8 92041200000 1 HEXAGON FLANGE NUT

9 C70430000000 1 FAN

10 90190601203 4 HEXAGON FLANGE BOLT

11 C70420000000 1 FAN COVER

12 90150501602 2 C-R RECESS PAN HD. TAPPING

13 C1042030000 1 RUBBER PLUG

14 90190601604 1 HEXAGON FLANGE BOLT (M6*20L)
15 C70422100000 1 COOLING COWL (2)

16 C70421200000 1 SEAL, COOLING COWL (1)

17 C1701260000 1 RUBBER PLUG

18 90130300800 2 CR ROUND HD TAPPING SCREW (M3*8L)
19 C70421200000 2 SEAL, COOLING COWL (1)

20 C76031300001 1 NOTICE LABEL ,ENGINE OIL

20 C76031400001 1 NOTICE LABEL, GEAR OIL

21 C1701290000 1 PLASTICS LOCK

22 90110401200 4 CR PAN HD TAPPING SC

23 92110500000 2 SPRING LOCK WASHER

24 90110401200 2 CR PAN HD TAPPING SC

25 C72810100000 1 HEATPROOF COVER, EXHAUST ASSY. FRT.




E9,
HEEE R
STARTING MOTOR. OIL PUMP

17



TABLE E9 STARTING MOTOR

NO. PART NO QTY  |[PART NAME

1 C72430010001 1 ONE WAY CLUTCH ASSY

2 96590283200 1 NEEDLE BEARING

3 C72440000001 1 GEAR,STARTING CLUTCH

4 90190601604 2 HEXAGON FLANGE BOLT (M6*20L)
5 C72410010000 1 START MOTOR ASSY

6 90210801600 3 HEXAGON SOCKET BOLT

7 C1243060000 1 LOCK NUT (L)

8 92142200000 1 WASHER (22*31%2.5)

9 C1242010000 1 GEAR, STARTER REDUCTION

10 €70810300000 1 OIL PUMP SPROCKET

11 C1242040000 1 SHAFT, START REDUCTION GEAR
12 90180602501 2 HEXAGON FLANGE BOLT

13 €70810010000 1 OIL PUMP COMP.

14 93560301400 1 PIN

15 92141000015 1 WASHER

16 92180800000 1 RETAINING RING E TYPE

17 C70812200000 1 CHAIN, OIL PUMP

18 C724A0200000 1 GROUNDING WIRE, START MOTOR




E10 (REhEEsstE

GEAR TRANSMISSION

19



TABLE E10 GEARBOX

NO. PART NO QTy PART NAME

1 C2141011000 1 TRANSMISSION COVER

2 C2141021000 1 TRANS COVER GASKET

3 93541001401 2 LOCK PIN (10*14)

4 96510630100 1 DEEP GROOVE BALL BEARING

5 96510600200 1 DEEP GROOVE BALL BEARING

6 96530622200 1 BALL BEARING, DOUBLE SEALED

7 C71411000001 1 DRIVING SHAFT

8 C71412000001 1 IDLE GEAR COMP

9 C71414100000 1 AXLE DRIVE

10 C71413100001 1 FINAL GEAR

11 92172200000 1 C TYPE RETAINING RING

12 95572742702 1 OIL SEALTC TCTYPE

13 92165000000 1 RETAINING RING C TYPE

14 M2407430000 1 PIVOT REAR BK.SHDE

15 95510800000 1 O RING(7.5*1.5)

16 90190805001 1 HEXAGON FLANGE BOLT (M8%*50L)
17 90190805500 1 HEXAGON BOLT

18 90190804003 4 HEXAGON FLANGE BOLT (M8%*40L)
19 90190802601 1 HEXAGON FLANGE BOLT (M8%*26L)
20 92060800002 1 HEXAGON FLANGE NUT

21 P1062150000 1 OIL BOLT

22 95511300001 1 O RING




11 EFEESES
T AIR CLEANER COMP.




TABLE E11 AIR CLEANER

NO. PART NO QTy PART NAME

1 C72620020000 1 AIR CLEANER COMP

2 90190802000 2 HEXAGON FLANGE BOLT(M8*20L)
3 C72620200000 1 AC COVER

4 P6262270000 1 INLET PIPE

5 9.22213E+11 1 HOSE CLAMP

6 C76340106000 1 BRACKET REAR FENDER

7 C72620400000 1 ELEMENT PARKING

8 C72620700000 1 DRAIN

9 C72620500000 1 JOINT DUCT

10 92140600018 1 WASHER (6.4D*13D*1T)

12 9.22213E+11 1 HOSE CLAMP

13 M2262360000 1 TUBE, TWO WAY

14 M2262110000 1 CLIP

15 M2262380000 1 CLIP

16 90150502500 8 C-R TRUSS HD.TAPPING SCREW
17 90190603500 1 HEXAGON FLANGE BOLT(M6*35L)
18 90190605502 1 HEXAGON FLANGE BOLT

19 C72620600001 1 BUSH

20 C72620600000 1 BUSH

21 C72620020000 1 AIR CLEANER BODY




12 tEdeilss

QIL COOLER




TABLE E12 OIL COOLER

NO. PART NO QTy PART NAME

1 C50830110000 1 OIL COOLER ASSY

2 1061070000 1 OIL PLUG

3 C5083040000 1 OIL SEAL

4 93560401000 2 LOCK PIN

5 90210601800 8 HEXAGON SOCKET HD. CAP SCREW
6 C5083080000 1 OIL FILTER JOINT

7 C1082020000 1 OIL FILTER

8 C70830500000 1 OIL COOLER PIPE

9 C70830610000 1 OIL COOLER PIPE(2)
10 C5083070000 4 JOINT BOLT,OIL HOSE
11 92141200006 8 WASHER




MUFFLER (EMS)

ArE

£13

CYLINDER HEAD COVER




TABLE E13 MUFFLER

NO. PART NO QTy PART NAME

1 82815020005 1 MUFFLER ASSY,RR SECTION

2 M22810100006 1 HEATPROOF COVER

3 90050602000 2 C-R PAN HD MACHINE S

4 92140600015 2 WASHER(TEMPERATURE-ENDURING)
5 C328A0400000 6 CIRCLET

6 C328A020000 2 INNER SPACER

7 90050601200 2 CR ROUND HD MACHINE SCREW (M6*12L)
9 HE2810700000 1 CLOSED GASKET

10 C72810810000 1 CONNECTOR ASSY.

11 C82811000000 1 EXHAUST PIPE ASSY FRT SECTION

12 82810200000 1 GASKET, EXHAUST PIPE

13 92050800005 2 DOMED CAP NUT

14 90191005501 1 HEXAGON FLANGE BOLT

15 90191008500 1 HEXAGON FLANGE BOLT

16 ES0716100000 1 TE SENSOR

17 F32812100000 1 02 SENSOR




£14. &%
REAR WHEEL

FR:

27



TABLE E14 REAR WHEEL

NO. PART NO QTY  |PART NAME

1 C76340006500 1 REAR FENDER BLUR 220

2 90190601207 2 HEXAGON FLANGE BOLT(M6*1.0P*12L)
3 M240G320000 1 WHEEL,BR

4 M24061017500 1 WHEEL COMP,REAR 13" 150CC

5 P140B330000 1 VALVE

6 M24068000001 1 DISC,REAR BRAKE

7 C1403510000 5 SCREW, FR BRAKE DISK(M8*1.25P*24L)
8 M2406840000 1 BUSH

9 M2406834000 1 REAR FORK

10 96530600300 1 BALL BEARING, DOUBLE SEALED
11 92141600002 1 PLANE WASHER

12 92011600000 1 U TYPE SPRING NUT

13 90190804501 1 HEXAGON FLANGE BOLT (M8*45L)
14 90190804501 1 HEXAGON FLANGE BOLT (M8*45L)
15 90190802601 2 HEXAGON FLANGE BOLT

16 M24066011N01 1 REAR BRAKE CALIPER

17 M2403720000 1 CLAMP,BRAKE HOSE(B)

18 M2403710000 2 CLAMP,BRAKE HOSE(A)

19 90190602002 3 HEXAGON FLANGE BOLT (M6*20L)
20 M2701050000 1 PLASTIC PLUG

21 M240F1200001 1 PAD PIN

22 M240F1700001 1 PAD ASSY

23 M240F1300001 1 PIN

24 M240F1100001 1 SPRING

26 92163500000 1 RETAINING RING C TYPE

27 90190602002 3 HEXAGON FLANGE BOLT (M6*20L)
28 M26340716500 1 REAR FENDER (LOWER)

29 M26340320001 1 REAR FENDER BRACKET,RH

30 M26340210001 1 REAR FENDER BRACKET,LH




29



TABLE E15 AIAC ASSY

NO. PART NO QTY  |[PART NAME

1 P6286270000 1 TUBE (B) CYL.
2 M22862100002 1 AIAC COMP.

3 M22862800002 1 TUBE (B), CYL.
4 M22862700002 1 TUBE (A), CYL.
5 M25890100002 1 SOLENOID




HEHEFRI R . HE R | ERIR

—  COVERUPPER&LOWERHANDLE BAR
SUN PLATE.

Aﬁ FFQ 31



TABLE F1 HANDLE BAR

NO. PART NO QTy PART NAME

1 M26130002R0 1 HANDLE COVER UPPER , ORANGE

1 M2613000690 1 HANDLE COVER UPPER , BLACK

1 M2613000710 1 HANDLE COVER UPPER, WHITE

1 M26130007N0 1 HANDLE COVER UPPER , GREY

2 M26140026500 1 HANDLE COVER LOWER, BLUR 220

3 M26120006001 1 HANDLE BAR ASSY , FROM 2007 W/GRIP ABSORBER
5 90110401200 11 CR PAN HD TAPPING SC, M4X12L

6 90191005002 1 HEXAGON FLANGE BOLT (M10*1.25P*50L)
7 C1612011000 1 SCREW WASHER

8 92061000001 2 HEXAGON FLANGE NUT - M10*1.25P

9 90040601403 2 C-R PAN HD. MACHINE SCREW

10 92140600018 2 WASHER

11 90020803201 4 HEXAGON BOLT

12 90190501201 2 HEXAGON FLANGE BOLT (M5*12L)

13 C166C0110003 1 FR SIGNAL LAMP, LH, DOT

14 C166D0110003 1 FR SIGNAL LAMP, RH

15 C166C0110003 1 TURN SIGNAL ASSY, FRONT , DOT

16 M27066400000 1 FIXED PLATE,FR TURN SIGNAL(LH)

17 M270F6400000 1 FIXED PLATE,FR TURN SIGNAL(RH)




Fp & &
— SPEEDOMETER (DIGITAL)

33



TABLE F2 SPEEDOMETER

NO. PART NO QTy PART NAME

1 M2561003000)J 1 SPEEDOMETER ASSY

2 P256A020000N 1 SENSOR

3 90110401600 4 CR PAN HD TAPPING SC
4 M27011500000 1 CABLE TIE

5 M27011600000 5 CABLE TIE

6 M256A020000 1 SPEEDOMETER COVER
7 M256A070000 1 PLANK




F3

W PERR. MR (SRR
CABLE.SWITCHBACK MIRROR

38

35



TABLE F3 CABLES, SWITCHES, MIRRORS

NO. PART NO QTy PART NAME

2 M25460010000 1 HANDLEBAR SWITCH ASSY, LH
3 M2612010000N 1 BAR END, LEFT

4 M2612020000N 1 BAR END, RIGHT

6 C254F0300005 1 UPPER COVER ASSY

7 M254F020000 1 COVER UNDER

10 M240C1907S0 1 LEVER, SILVER

11 M25480300000 1 STOP LIGHT SWITCH

12 P154F390000 1 SCREW,PAN HEAD

13 P154F400000 1 SCREW,PAN HEAD

14 M24030047S00 1 FRT BRAKE MASTER CYLINDER
16 P140C130000 2 SCREW

17 P140C120000 1 CAP,RESERVOIR

18 P140C110000 2 DIAPHRAGM,RESERVOIR

19 P140C240000 2 BRACKET,MASTER CYLINDER
20 P140C250000 2 INNER BOLT

21 P140C220000 2 BOLT

22 P140C230000 2 FLANGE NUT

23 M240C1907S0 1 LEVER, SILVER

24 M25480300000 1 STOP LIGHT SWITCH

25 P25480000001 1 RH HAFT SWITCH ASSY

26 P254H0100001 1 CASE,SWITCH UNDER 2,COMP
27 P2541000000N 1 GRIP, LEFT

28 P2542000000N 1 GRIP, RIGHT

29 P154H020000 1 CASE,SWITCH UNDER 1

30 P154F400000 1 SCREW,PAN HEAD

31 P154F390000 1 SCREW,PAN HEAD

32 M2403701000 1 REAR BRAKE FLUID HOSE COMP
33 P14038110000 4 JOINT BOLT,BRAKE HOSE




TABLE F3 CABLES, SWITCHES, MIRRORS

34 92141000002 8 WASHER(10D*15D*1.5T)

35 M25446020002 1 CABLE ASSY, THROT

36 90040501200 1 CR PAN HD MACHINE SCREW(M5*12L)
38 BF6160000002 1 BACK MIRROR COMP

39 M24063047500 1 REAR BRAKE MASTER CYLINDER

40 M24037000001 1 FR,BRAKE FLUID HOSE COMP




AX
FRONT FORK

37



TABLE F4 FRONT FORK,FRONT FENDER

NO. PART NO QrTy PART NAME

1 M24430017202 1 FRONT FORK ASSY.

2 C144C160000 2 OIL SEAL

3 C144C030000 4 HEXAGON FLANGE BOLT

4 C144C040000 2 BOOT

5 C144C050000 2 BOLT ASSY.

6 M244C061000 2 BIG SPRING

8 C144C080000 2 INNER.TUBE COMP

10 C144C100000 2 COPPER BUSH

11 C144C110000 2 HEXAGON BOLT

13 C144C130000 1 GASKET

14 P244C040000 1 COVER

15 C144C150000 1 INNER BEARING CAGE

18 M244C2106D02 1 OUTER TUBE ASSY. LH

19 M244C2206D02 1 OUTER TUBE ASSY. RH

20 99010600000 19 BEARING BALL(1/4")

21 96630340400 26 BALL BEARING CAGE(5/32")

22 E1444050000 1 UPPER RING-SHAPE NUT

23 E1444040000 1 STEERING SHAFT LOCK NUT

24 M26320017N0 1 FRONT FENDER BLUR 220 GUN METAL
24 M2632001710 1 FRONT FENDER BLUR 220 WHITE
25 92140600018 5 WASHER

26 90040601600 6 CR PAN HD MACHINE SCREW(M6*16L
27 92110600000 5 SPRING WASHER(6D*1.8T)

28 M2544020000 1 CLIP COMP. BRAKE (L.H)




i, BRTUAREIN

Saftn, A
TIRE.FRT WHEEL.FRT CALIPER.

F5

N
on




TABLE F5 FRONT WHEEL

NO. PART NO QTy PART NAME

1 C14025010000 1 AXLE , FR WHEEL

2 P1401010000 1 SPACER

3 95572235700 1 OIL SEAL, TCTYPE

4 96520620100 2 ONE SHIELD BALL BEARING
5 P9402401000 1 SPACER COMP

6 M24035000004 1 DISC,FRONT BRAKE

7 C1403510000 5 SCREW, FR BRAKE DISK(M8*1.25P*24L)
9 M24011027S00 1 WHEEL COMP, FRONT 13"
10 M240B320000 1 FRONT TIRE

11 P140B330000 1 VALVE

12 P15660050000 1 METER GEAR ASSY

13 95574052600 1 OIL SEAL

14 92171800000 1 C CLIP

15 92141900001 1 PLAIN WASHER

16 P1566050000 1 PAD

17 P1566040000 1 SPEEDMETER GEAR

18 92141900002 1 PLAIN WASHER

20 92061200001 1 LOCK NUT

21 M240C3021N00 1 CALIPER ASSY,DISC

22 M240C0110000 1 BRAKES-THIN COMP

23 M240C020000 1 YOKE SPRING

24 M240C040000 1 SPRING PIN

25 M240C0500000 1 BRAKES-THIN PIN

26 M240C030000 1 RETAINING RING

27 90191004003 2 HEXAGON FLANGE BOLT




Fe 8RR . shE . s
— WINDSHIELDFRT INNER CONER.
FRT HEAD LIGHT,

41



TABLE F6 WINDSHIELD

NO. PART NO QTy PART NAME

1 M26210007N0 1 WINDSHIELD - BLUR 220 GUN METAL
1 M2621000710 1 WINDSHIELD - BLUR 220 WHITE

2 90040601601 2 CR PAN HD MACHINE SCREW(M6*14L
3 M2621010690 1 WINDSHIELD COVER,FR.

4 92370500003 2 U TYPE SPRING NUT

5 90130501401 9 C-R RECESS PAN HD. TAPPING

6 M262C0136500 1 FRONT INNER COVER

7 90130501401 4 C-R RECESS PAN HD. TAPPING

8 M26230116500 1 COVER,VIN

9 M26230216500 1 PANEL,FRT.INNER COVER

10 M2701010000 2 PUSH RIVET

11 M26610010004 1 HEAD LIGHT ASSY.

12 98231230000 2 SEAT LIGHT

13 M266A0200003 1 CASE

14 98151260551 1 HEADLAMP BULB

15 98231205000 2 SMALL BULB

16 M266A0000003 1 ELECTRIC WIRE COMP

17 90130501401 6 C-R RECESS PAN HD. TAPPING

18 92140600018 1 WASHER (6.4D*13D*1T)




RIRAR

F7

STEFP FLOORSTERP PLATE,

on
<




TABLE F7 STEPFLOOR

NO. PART NO QTy PART NAME

1 M26240026500 1 STEP FLOOR,LH BLUR 220

2 M262D0026500 1 STEP FLOOR,RH BLUR 220

3 M26240117R0 1 KEEL COVER, LH BLUR 220 (GUN METAL)
3 M2624011710 1 KEEL COVER, LH BLUR 220 (WHITE)

4 M262D0117R0 1 KEEL COVER, RH BLUR 220 (GUN METAL)
4 M262D011710 1 KEEL COVER, LH BLUR 220 (WHITE)

5 M26240226500 1 PANEL COVER,PEDAL LEVER(LH)

6 M262D0226500 1 PANEL COVER,PEDAL LEVER(RH)

7 M26240816505 1 LH HANGER COVER BLUR 220

8 M26240716505 1 RH HANGER COVER BLUR 220

9 90040601403 4 C-R PAN HD. MACHINE SCREW

10 90040601403 8 C-R PAN HD. MACHINE SCREW

11 90210602006 4 HEXAGON SOCKET HEAD CAP SCREW
12 92370500003 2 U TYPE SPRING NUT

13 M2624500000 1 MAT,STEP FLOOR(LH)

14 M262D500000 1 MAT,STEP FLOOR(RH)

15 90110401200 4 CR PAN HD TAPPING SC

16 92140600018 4 WASHER (6.4D*13D*1T)

17 92140600018 4 WASHER

18 90130501401 2 C-R RECESS PAN HD. TAPPING




Fg BITE . KIERRT0EE . U6
— FRT LOWER COYERSTEPFLOOR LOWER
COVERFRONT FENDER

SLLRRRLLLLLLLL




TABLE F8 FRT LOWER COVER.STEPFLOOR LOWER COVER.FRONT FENI

NO. PART NO QTy PART NAME

1 M26263017N00 1 LOWER COVER(LEFT) BLUR 220 GUN METAL

1 M26263017100 1 LOWER COVER(LEFT) BLUR 220 WHITE

2 M26265037N00 1 LOWER COVER(RIGHT) BLUR 220 GUN METAL

2 M26265037100 1 LOWER COVER(RIGHT) BLUR 220 WHITE

3 M26213007R0 1 TURN SIGNAL FRONT ASSY,INNER COVER (LH) BLUR 220 (GRAY)
3 M2621300710 1 TURN SIGNAL FRONT ASSY,INNER COVER (LH) BLUR 220 (WHITE)
4 M262A3007R0 1 TURN SIGNAL FRONT ASSY,INNER COVER (RH) BLUR 220 (GRAY)
4 M262A300710 1 TURN SIGNAL FRONT ASSY,INNER COVER (RH) BLUR 220 (WHITE)
5 M2633001650 1 LOWER COVER,FRONT

6 92370500003 6 U TYPE SPRING NUT

7 90130501401 2 C-R RECESS PAN HD. TAPPING

8 90130501401 6 C-R RECESS PAN HD. TAPPING

9 C166C0110003 1 FR SIGNAL LAMP, LH

10 M266C020000 1 LAMP COVER ,LEFT

12 M266C010000 1 TURN SIGNAL LAMP BASE (LH) BLUR

13 98221210990 2 BULB

14 M266C060000 1 WIRE.

15 C166D0110003 1 FR SIGNAL LAMP, RH

16 M266D020000 1 LAMP COVER, RH

18 M266D010000 1 TURN SIGNAL LAMP BASE (RH) BLUR

19 M266D060000 1 WIRE.

20 M266C050000 4 SCREW

22 90130501401 6 C-R RECESS PAN HD. TAPPING

23 M2701090000 1 WATERPROOF PLATE

24 E9666080000 5 FIXED PLATE




F9 maE +@E, pAEg. ReTmME .,
BODY COVERMIDDLE COVER.
RR LUGGAGE.BODY LOWER COVER.

47



TABLE F9 BODY COVERS

NO. PART NO QTy PART NAME

1 M26250126500 1 FUEL TANK COVER, FR. BLUR 220

2 M2625300710 1 BODY COVER,LH BLUR 220 WHITE

2 M26253007N0 1 BODY COVER, LH BLUR 220 GUN METAL
3 M2625500710 1 BODY COVER, RH BLUR 220 WHITE

3 M26255007N0 1 BODY COVER, RH BLUR 220 GUN METAL
4 M26250216500 1 BODY COVER,LOWER

5 M26760007R0 1 RR LUGGAGE BRACKET BLUR 220 GUN METAL
5 M2676000710 1 RR LUGGAGE BRACKET BLUR 220 WHITE
6 90210803504 3 HEXAGON SOCKET HEAD BOLT

7 92140800010 3 WASHER

8 90130501401 2 C-R RECESS PAN HD. TAPPING

9 90040601403 1 C-R PAN HD. MACHINE SCREW

10 90130501401 1 C-R RECESS PAN HD. TAPPING

11 M2701020000 1 WATERPROOF PLATE

12 M25213020000 1 TANK COVER

13 M25213210000 1 TANK ,INNER COVER

14 M25213110000 1 TANK COVER LEVER CABLE

15 92140600018 2 WASHER (6.4D*13D*1T)

16 90190601502 3 HEXAGON FLANGE BOLT(M6*15L)




U

F10 HER R . REE

—  SEATFR LUGGAGE.

BACK LJGGAGE . Me-125 /150

2&-———@




TABLE F10 SEAT

NO. PART NO QTy PART NAME

1 M26710000006 1 SEAT COMP.

2 M26810020001 1 HELMET CASE ASSY,FR.

3 M26810110000 1 HELMET CASE ASSY, REAR SECTION
4 90200602001 6 BOLT WITH WASHER

5 92370500003 2 U TYPE SPRING NUT

6 90040601403 2 C-R PAN HD. MACHINE SCREW
7 C1583000000 1 BATTERY ASSY

9 M2624030650 1 COVER, BATTERY

10 C1681060000 1 BRACKET, LUGGAGE

11 92040600000 2 HEXAGON FLANGE NUT (M6*1.0P)
12 C1681070000 1 SPECIAL BOLT

13 M2701040000 1 REMOVEABLE CABLE TIE

14 P6706540000 1 TOOL SET

19 C1042030000 2 RUBBER PLUG

20 M2681020000 1 LUGGAGE LIGHTING LAMP

26 M268A010000 1 LAMP SHELL

27 M268A040000 1 LIGHT BULB COMP.

28 M25831000000 2 BATTERY PACKING

29 CB5831000000 1 BATTERY PACKING

29 P15830100001 1 BATTERY BUSH

30 M2671301000 1 SEATLOCK ASSY

31 90040601403 2 C-R PAN HD. MACHINE SCREW
32 C26711210000 1 SEAT LOCK LEVER CABLE

33 M267A320000 1 ELECTRIC WIRE COMP.

34 90110401600 1 CR PAN HD TAPPING SC

35 P25816300000 1 CONNECTING WIRE,SOCKET




FRERIR . FORN . B

Feled.
~ =21 LICENSE PLATEREF
R LECTOR.

51



TABLE F11 LICENSE PLATE

NO. PART NO QTy PART NAME

1 M26360026500 1 LICENCE PLATE BLUR 220

2 C5669000000 1 REFLECTOR DOT

2 C56690010000 1 REFLECTOR DOT

3 92140500014 1 PLAIN WASHER

4 92040600000 2 HEXAGON FLANGE NUT (M6*1.0P)
5 C16690010001 2 SIDE REFLECTOR

6 M26660010001 1 REAR LAMP ASSY.

7 M266F010000 1 CASE

8 M266F080000 1 SEAT

9 98311221050 1 BULB

10 98221210990 2 BULB

11 M266F070000 2 TAPPING SCREW

12 M266F0300001 1 INNER COVER

13 M266F0200001 1 INNER COVER

14 M266F060000 2 TAPPING SCREW

15 90110401200 1 CR PAN HD TAPPING SC

16 92040600000 2 HEXAGON FLANGE NUT (M6*1.0P)
17 90040601403 2 C-R PAN HD. MACHINE SCREW
18 92140600018 2 WASHER (6.4D*13D*1T)

19 M2701010000 2 PUSH RIVET

20 92020500000 1 HEXAGON NUT (M5*0.8P)

21 P2635001650 1 LOWER FENDER

22 90110401200 2 CR PAN HD TAPPING SC




Fl1z, % %=
FRAME IFOR EMS MCDEL)

r—

Aagy:

U
U

5
-y, ; '
| i
41 >
7 P b6
18 7
¥
/ .

42—&’//\ /W o

9 v
T’;/ﬂ/ ] rd
40 29 < 0
)
Ny

[ 2]
j ~
\
9 0
R 76
e
\\\ = \ g
-\\
2]
(] N

53




TABLE F12 FRAME

NO. PART NO QTy PART NAME

2 M2421420000 1 SUPPORTING HOLDER ,STEPFLOOR(LH)
3 M242A420000 1 SUPPORTING HOLDER ,STEPFLOOR(RH)
4 M2421410000 1 LICENCE PLATE , LINK PLATE

5 M2481002000 1 REAR SHOCK

6 C74510316000 1 ENGINE LOWER HANGER (E.D)

8 M24510126000 1 TRIANGLE SWING ARM

9 X0481130000 4 BUSH,RR AXLE BRACKET

10 M2451050000 1 SPACER TUBE B

11 90190601502 1 HEXAGON FLANGE BOLT(M6*15L)

12 90191004000 2 HEXAGON FLANGE BOLT (M10*1.25P*40L)
13 M2463010000 1 BAR COMP,PEDAL LEVER

14 E1463020000 1 PEDAL LEVER, LH

15 E1463040000 2 FIXED PIN

16 E1463050000 2 COMPRESS SPRING

17 99010600000 2 BEARING BALL(1/4")

18 93520201200 2 OPEN PIN

19 M2463020000 1 BACKSEAT PEDAL LEVER COMP (L)

20 M2463010000 1 BAR COMP,PEDAL LEVER

21 E1464020000 1 PEDAL LEVER, RH

22 M2464020000 1 BACKSEAT PEDAL LEVER COMP (R)

23 90190604001 4 HEXAGON FLANGE BOLT (M6*40L)

24 X0481070000 2 GREASE VALVE

25 C1443020000 1 UPPER BEARING CAGE

26 C1443011000 1 LOWER BEARING CAGE

27 90191412500 1 HEXAGON FLANGE BOLT

28 92061400000 2 LOCK NUT,FLANGE U TYPE

30 90190601502 2 HEXAGON FLANGE BOLT(M6*15L)

31 90191420500 1 HEXAGON FLANGE BOLT




TABLE F12 FRAME

32 M2451040000 1 SPACER TUBE A

33 90191422000 1 HEXAGON FLANGE BOLT

34 90191002000 4 HEXAGON FLANGE BOLT(M10*1.25P*
35 M24510600003 1 SPACER TUBE C

36 X0481140000 6 DUSTPROOF

37 96550202600 2 NEEDLE BEARING

38 C74510230000 1 DRAW BAR

39 92140400003 2 FLAT GASKET (4.2D*16D*1.6T)
40 90070402000 2 PAN HEAD SCREW

41 M27011200000 1 FIXED PLATE,HORN

42 90190801202 1 HEXAGON FLANGE BOLT (M8%*12L)
44 90130501401 1 C-R RECESS PAN HD. TAPPING

45 92061000001 1 HEXAGON FLANGE NUT




F1

A od A

FUEL T

A

NK (EMS MODEL)

-

2

v,

e E
TO CAP OF NOZZLE

55



TABLE F13 FUEL TANK

NO. PART NO QTy PART NAME

1 M25215000007 1 FUEL TANK BLUR 220

2 90190601502 3 HEXAGON FLANGE BOLT(M6*15L)
3 M25218000004 1 FUEL PUMP COMP BLUR 220

4 90200501401 6 C-R HEXAGON FLANGE BOLT

5 95516700000 1 O RING

6 M25260720000 1 OIL PIPE

7 ES706010000 2 CLIP




F14.7 R |, NENE

CENTER STANDSIDE STAND




TABLE F14 STANDS

NO. PART NO QTy PART NAME

1 C74610016000 1 CENTER STAND ASSY (E.D)

2 C1701050000 1 RUBBER DAMPING, CENTER STAND
3 E1461121000 2 SPRING

4 90191003502 2 HEXAGON FLANGE BOLT

5 M24610100000 2 SLIDE BUSH

6 M24620036000 1 SIDE STAND ASSY

7 92060800002 1 HEXAGON FLANGE NUT

8 C2462120000 1 SPRING,SIDE STAND

9 M2486003000 1 ENGINE HANGER COMP.

10 90191018000 1 HEXAGON FLANGE BOLT (M10*180L)
11 92061000001 1 HEXAGON LOCK NUT (M10*1.25P)
12 M2486070000 2 BUSH

13 C14860500001 1 RUBBER

14 M2486010000 2 BOLT

15 90020803201 1 HEXAGON HEAD BOLT




x M #
—— WIRE HARNESS (EMS MODEL)

30 fthe telin)

59



TABLE F15 WIRE HARNESS

NO. PART NO QTy PART NAME

1 M2581600000F 1 WIRE HARNESS BLUR 220

4 B5583600000 1 HORN.L

5 90190801202 1 HEXAGON FLANGE BOLT (M8%*121)
6 M25846000002 1 COIL COMP IGNITION

7 90190601604 1 HEXAGON FLANGE BOLT (M6*20L)
8 ES581710000 1 DIAGNOSE ADAPTOR

9 98701215000 1 FUSE

10 C1581001000 1 STARTER RELAY ASSY

12 ES581200000 2 RELAY

13 ES5891010000 1 TOPPLE SWITCH

14 M25840000002 1 RECTIFIER COMP.REGULATE

15 90190601502 1 HEXAGON FLANGE BOLT(M6*15L)
16 92030600004 2 HEXAGON NUT

18 M2583020000 1 BATTERY (+) LINE

19 M2552002000A 1 IGNITION SWITCH COMP.

20 90040602003 2 CR PAN HD MACHINE SCREW

22 C15860000000 1 FLASHER RELAY ASSY

23 M25520300004 1 ANTI-THIEF COVER ASSY & KEY

24 M25520330004 1 KEY

26 C158A010000 1 DIODE

27 M25817000004 1 ELECTROJET

28 M25890000002 1 ECU

29 ES5890210000 1 ECU RUBBER

30 M25843010000 1 DELAY RELAY RACK

31 98701201000 1 FUSE

32 98701205000 1 FUSE

33 98701207500 1 FUSE

34 98701200000 3 FUSE BOX




F16. BL#% / LABELS

ATTENTION

EASE wEAR vOLMET wab L B
.?ﬂ ITYPLEASE DONT rw

Ll PERF NAIN-

.M‘s P (IR

L ] l ’G‘D! :mr rirg w0l wuw
g‘ ﬁm(t! NEAD USER AN~

MOTORCYCLE AND USE OF THIS VEssCuULE
MAY BE RESTHICTID DY SR0OVINCIAL
AUTHOMITIES TO CERYAIN ROADIN

CEVEHMCULE EST UNE MOTOCYCLET 1E
AVITESSE CINITET EY L UTILISATION DF
CEVEHIULE PEUT ETRE MRS TATINTS

A CFATOINES ROUTLS PARLES
GLOUVERNEMENTS F‘QOVINCIAUX

et e e g L sslliainns ub

A VARNING

1.Thle mckes s (or Sexpoener targing pursse
cely, Baximem oatpel ceromrt de A

£.Use thin sacket umler Tep-{n praition siy
vhen engie In rwalng &0 wol wee the ekt
when the cxgine in MOT naning.

l 1.Uss the fuse with the mon gact Mioetio o

the factory eetiiee (IALAL
L Foma e locasd ot the bock of tw sockes
— e e

VEHICLE EWSSION CONTROL INFORMATION
CEMIBL SCROTIR OO = 5200 K, BAVEN AWINUE - CHICAGD, || 0825

THS YIHOF TORFORYS TU s
LPA B IMLIFORKIL REGULA TR
AOPLICASLE TR 3010 MOBDEL
YEAR NEw NETORCVELTS ahR £
CEATFED 1O .0 CEW NI, 13
QAN D0 ERMWAT  ENESON
STAMDUAN N CALFOARIL.

EMGINE DISFIACTWENT 230 (0
EMGIHE F2ML7 DESOC, 23051A
WAk FAMLY: BUSDANGN R

PEFMEAT UM FANLY . BGSCPW TAITY  SUARS MG NI
TRAEINE FCHAUS T LONTIoL SPSThm:

TU-PRR-05
SEE OWNIR'S NANIG

-4
'L FULL CUT WevE

3"!5!3: Ok\lm[

LARBDY SANGTES

|
FREIR AR Y

THGINE TURE JF SPEOR LA 1INS:
TULE NPT UEF: HON AL LS AL
FALVE CTARNE 4

7F

SEARE TLIG G
TCKITICK 1M KG: hOK ADIISTAR F
I0LE SPEED: “600 o2 100 R0 1IN HIUTAM
rur- NI FLED GASCURE Ll

+ 01 IR-MUT OCTRRE 08 HEHER
(L SAE T8WAD

MOT VT POMTER MO OFAL TL#S LR SUNE SRASD
NOTORIVC £5 W00 TR T SERU HE S0COTERS
AN ECTURED 4% NUTIE PIYATR TAMWen

[ ALY

WU
e

—6

Corsrad Jnfcomation
el

Motarewele Weise Eniss
Thiz______| BLURSS2X:
Rkl 'UlUJ.lLLU

30J.’5. By '.'6:. I'IIT.
by taz Fadenal wst procalume. X
which cauve Lhis motarcyels ©
noLse s >
Sue owrer's manval,

(NO LOADING) —9

MUY,

C@ —10

-
MADE IN TAIWAN

uy,
SR,

@xuw

12

13

61



TABLE F16 EMBLEMS, STICKERS

NO. PART NO QTy PART NAME

1 C16030010001 1 NOTICE ADHESIVE LABEL

2 M26012900000 1 "G" WINSHIELD ORNAMENT STICKER
3 C1603070000 1 TIRE INFORMATION PAPER

4 P26031100000 1 WARNING LABEL,SOCKET

5 C16030120001 1 OIL CHANGE LABEL

6 M26031600000 1 EEC+E/G MARK STICKER

7 P6603300000F 1 FUSE EXPLAIN STICKER

8 M2601A700000 1 GMAX220 BLUR STICKER

9 M26032600000 1 NO LOADING STICKER

10 M26013000002 1 SIGNAL LAMP ORNAMENT STICKER,LH
10 M26013000001 1 SIGNAL LAMP ORNAMENT STICKER,LH
11 M26013100002 1 SIGNAL LAMP ORNAMENT STICKER,RH
11 M26013100001 1 SIGNAL LAMP ORNAMENT STICKER,RH
12 M26031500000 1 NOISE EMISSION CONTROL INFORMATION PAPER
13 P6601A900000 1 MADE IN TAIWAN STICKER




Fq7 BEERRHCEMRG
—— EEC SYSTEM (OPTIONAL DEVICE)

FLEL TANK
FHE




TABLE F17 EEC.SYSTEM

NO. PART NO QTy PART NAME

1 M25240000002 1 E.E.C SYSTEM

2 M2524040000 1 FCV

3 M2524020000 1 RUBBER HOSE

4 M2524010000 1 RUBBER HOSE

5 M2524030000 1 RUBBER HOSE

6 E£9524070000 1 THROTTLING HOLE

8 P552D080000 4 CLIP

9 92211300000 1 HOSE CLIP

10 P552D070000 1 CLIP

11 P6524120000 1 PRESS VALVE

12 M25240510000 1 RUBBER TUBE

13 M2524060000 1 CANISTER/PCV COMP
14 92140600018 1 WASHER (6.4D*13D*1T)
15 90040602003 2 CR PAN HD MACHINE SCREW




	Blur_BodyParts
	Blur220i_Parts_Diagram

